



UNIVERSAL TUBE AND PLASTIC IND. LTD.

DUBAI - U.A.E.

MILL TEST CERTIFICATE

ISO 10474/EN 10204 TYPE 3.1

CONSIGNEE : UTP PIPE USA CORP.
653 STATE ROUTE 52
WALDEN NY , 12586
U.S.A

Insno # 117726

DATE OF ISSUE : 23/12/14
MTC / UPC / 20616 / 14
VESSEL: NYK ARGUS 0072E

C2462

UPC ORDER NO:- 100278 P.I. # 104066

DESCRIPTION : BLACK PAINTED ERW STEEL PIPES AS PER ASTM A 53-2012 GR A SCH 40/



INSI / NSF 61 / UL FILE NO:MH48123

SIZE		DIMENSIONS										TENSILE PROPERTIES				CHEMICAL ANALYSIS % (MAX)											
NOM.	CATE	HEAT	TPI	QTY.	OUTSIDE DIAMETER		THICKNESS		LTH.	NDT	HT PSI	BEND	ZINC	YS	TS	%EL	C	MN	P	S	Si	CU	NI	CR	MO	V	
SIZE	GORY	PCS	NOS		INCH	MM	INCH	MM	FT.	ECT	5 SEC	TEST	GM /M2	LSA, W=1"	2" GL												
721283	4"	BPE	C285511	-	230	4.500"	114.30	0.237"	6.02	21'	OK	1900	OK	-	46840	59160	34	0.09	0.80	0.011	0.012	0.011	0.008	0.006	0.012	0.001	0.001
359408	2-1/2"	BTC	F627748	8	108	2.875"	73.00	0.203"	5.16	21'	OK	2500	OK	-	43790	58730	39	0.08	0.77	0.011	0.005	0.014	0.007	0.010	0.019	0.001	0.001
359365	1 1/4"	BTC	F627724	11.5	1554	1.660"	42.20	0.140"	3.55	21'	OK	1200	OK	-	54810	66120	31	0.08	0.78	0.017	0.013	0.009	0.006	0.011	0.014	0.001	0.001
359369	1-1/2"	BPE	C285341	-	540	1.900"	48.30	0.145"	3.68	21'	OK	1200	OK	-	52640	62350	32	0.08	0.76	0.010	0.010	0.008	0.007	0.009	0.010	0.001	0.001
359372	1-1/2"	BTC	C285341	11.5	900	1.900"	48.30	0.145"	3.68	21'	OK	1200	OK	-	52640	62350	32	0.08	0.76	0.010	0.010	0.008	0.007	0.009	0.010	0.001	0.001

Y.P : YIELD POINT
UTS : ULTIMATE TENSILE STRENGTH
EL : ELONGATION
GL : GAUGE LENGTH
TEST SAMPLE LOCATION : LONGITUDINAL
W : WIDTH OF TEST SPECIMEN
ECT : EDDY CURRENT TEST

WE HEREBY CERTIFY THAT THE GOODS DESPATCHED HAVE BEEN TESTED IN ACCORDANCE WITH ABOVE STANDARD AND FOUND SATISFACTORY



Devendra Pandey
 Universal Tube & Plastic Industries Ltd.
 DUBAI - U.A.E.
 DEVENDRA PANDEY
 Q. C ENGINEER